



**CMA Testing  
and Certification  
Laboratories**

廠商會檢定中心

**TEST REPORT**

Report No. : AF005764-001

Date : 2005 April 07

Application No.: LF204602

Test Result :

Screening Test for Total Pb Analysis

<u>Test item</u>	<u>1</u>	<u>2</u>	<u>Sample</u>	<u>3</u>	<u>4</u>	<u>Maximum Permissible Limit</u>
Total Lead content (% w/w)	0.0046	<0.0010		0.0056	0.0038	0.06

  

<u>Test item</u>	<u>5</u>	<u>6</u>	<u>Sample</u>	<u>7</u>	<u>8</u>	<u>9</u>	<u>Maximum Permissible Limit</u>
Total Lead content (% w/w)	0.0011	0.0247		<0.0010	<0.0010	0.0030	0.06

- Note 1 : < denotes less than  
 Note 2 : % w/w denotes percentage by weight  
 Note 3 : Sample 1 = Silver metal jump ring  
 Sample 2 = Silver metal split ring  
 Sample 3 = Silver metal corrugated bead  
 Sample 4 = Silver metal spring ring  
 Sample 5 = Silver metal earpost  
 Sample 6 = Silver metal alloy lobster clasp (square shape)  
 Sample 7 = Silver metal of pin of iron brooch pin  
 Sample 8 = Silver metal iron brooch pin  
 Sample 9 = Copper metal brass eye pin \*\*\*

\*\*\*\*\* End of Report \*\*\*\*\*

